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White horse ceramic Co., Ltd.

BB TG E M E 2 EMEBIN

No. 5, Dianyan Rd., Xinrong Vil., Yangmei Dist., Taoyuan City 326, Taiwan (R.0.C.)

LFRRE S hd P EEBHAMRERER (The following sample(s) was/were submitted and identified by/on
behalf of the applicant as) :

i#% 45 B 7% (Sample Submitted By) BB EERMSAML S (White horse ceramic Co., Ltd.)

# % % 4% (Sample Description) : & 5SPCHE % KMAR (White horse stone plastic composite Flooring)
4 E 4R H (Manufacturer/Vendor) : @B Z £8 A k23 (White horse ceramic Co., Ltd.)

Yo+ B #7(Sample Receiving Date) : 2019/09/25

A3 ) (Testing Period) : 2019/09/25 TO 2019/10/03

R34 £ (Test Results) # %8 T—7 (Please refer to following pages).

Troy Chan nager Jec/i®
Signed for and behalf of
SGS TAIWAN LTD.

Chemical Laboratory - Taipei
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R F (Test Results)

B3R 3 4 (PART NAME)No. 1 : 2 0448 (BLACK FOAM WITH ADHESIVE)
&
BRIE B B4 RRF i VDL (Resit)
(Test Items) (Unit) (Method) =y
0.

#A—_Far— (2-z¥kc)ss / DEHP (Di- % 0.003 n.d.
(2-ethylhexyl) phthalate) (CAS No. :
117-81-7)
A _FEg—Tas / DBP (Dibutyl % 0.003 n.d.
phthalate) (CAS No.: 84-74-2)
BFA—_PEE TR PaEs / BBP (Butyl Benzyl % 0.003 n.d.
phthalate) (CAS No.: 85-68-7)
R -—FeE— 2% / DIDP (Di-isodecyl % i S e 0.01 n.d.
phthalate) (CAS No.: 26761-40-0; 68515- FSTNS Lal3t-l (RALLE) S slmhk
19-1) A/ ks, / Vith reference to CNS
W¥-—F@-—Ezw / DINP (Di-isononyl " 11)5122;:!8(2012). Analysis was performed 001 i
phthalate) (CAS No.: 28553-12-0; 68515- - PR
48-0)
AR —Pek—EFa5 / DNOP (Di-n-octyl % 0.003 n. d.
phthalate) (CAS No.: 117-84-0)
A —Pek=—9a / DNP (Di-methyl % 0.003 n.d.
phthalate) (CAS No.: 131-11-3)
R —_9¥a —zas / DEP (Di-ethyl % 0.003 n. d.
phthalate) (CAS No.: 84-66-2)

##(Note) :
1. mg/kg = ppm: 0. 1wt% = 1000ppm
2. MDL = Method Detection Limit (7 k48 M) 4% k4 )
3. n.d. = Not Detected = below MDL (k#xd / ##MDL)
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White horse ceramic Co., Ltd.

PE T E N E ZEHBOR

No. 5, Dianyan Rd., Xinrong Vil., Yangmei Dist., Taoyuan City 326, Taiwan (R.0.C.)
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(The tested sample / part is marked by an arrow if it’'s shown on the photo.)

HY/2019/90248

42 43 34 45 46 47 48 4950 51 5} 53 54 55 /56/57
718 19 20 21 22 o

Front view

'HY/2019/90248

id 743 45 45 47 48 49 50
7 T 19 0 -

Back view
% 4p &2 (End of Report) **
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